
3
August, 2001

Tab: 3500
PW-MANUAL

3504CWHBD
3500psi @ 4gpm

Part Number Description

Pump Information:            +   PXRA4G35N....................................................AR Pump Kit
16953..............................................................Rail Mounting
F181 ........................................................Coupling, 3/8” SS
P724 ......................................................Unloader Assembly
F189 ..................................................Elbow, ½” STD brass
F055 ..................................................Hose Barb, 3/8” x ½”
F490 ............................................U-bolts, ¼” x 1-3/4” x 3”
16958........................................................½” NPT Galv. Tee
F298 ....................................................Hosebarb, 3/8” x ¼”
S065 ................................................................Hose clamps
15127 ........................................................Swivel assembly
H061 ....................................................................Swivel Nut
15944 ..................................................Inline Filter w/screen
V016..........................................................Chemical Injector
V048 ....................................................Pressure Relief valve
17657 ..................................................Thermal Relief Valve
16959 ........................................................Elbow, 3/8’ x 90�
F126 ..............................................................Tee, 3/8” Galv.
F035 ..............................................3/8” Female QC Socket
16954 ....................................................Bushing, 8x 24 mm
16955 ........................................................Pulley 2GR x 7.7
16956..................................................................Nut, Hex ¼
16957 ..............................................................Washer, Lock
H011........................................................Hose, Nylon Braid
H012........................................................Hose, Nylon Braid
16963 ......................................................................Bushing
F014 ..............................................................Nipple, 3/8”(2)
F005 ..........................................................Nipple, Close (2)
16960 ................................................................Check Valve
16978 ............................................................Hose, R1, 3/8”

Frame Information: 16949..........................................................Handle, Bagged
16950..........................................................................Frame
X249........................................................Tire, Pneumatic (2)
F464 ............................................................Nut, Pal 5/8” (2)
16371..........................................................Foot, Rubber (2)

Engine Information: GX390K1QA............................Engine, Honda 13HP GX390
M036 ..............................................................................Key
15883 ....................................................................Cap, Gas

Accessory Information: 16757 ..................................................................Hose Assy
16756 ....................................Hi Pressure Hose, 3/8” x 50ft
F037..................................................¼” Female QC Socket
15439 ..............................................Adapter, 22mm M x ¼”
16961 ................................................................Lance Assy
SA800..................................................................Lance, 24”
NQC4500 ..................................................Nozzle, 0� w/QC
NQC4515 ................................................Nozzle, 15� w/QC
NQC4540 ................................................Nozzle, 40� w/QC
16931 ..............................................................Nozzle, Soap
H111G ..........................................Trigger Gun, 3/8” Female
H100 ............................................................Chemical Hose
F039 ..................................................3/8” Female, QC Plug
F078..........................................................Lock Washer (14)
F112 ............................................................Washer, Flat (2)
F064 ........................................................Screw, Hex Hd (6)
16947 ..................................................................Belt Guard
16994 ............................................................Tensioner, Belt
F109................................................................Nut, Hex 3/8”
F107 ......................................................Washer, Lock 3/8”
16996 ..............................................................Screw, ¼” (2)
16962 ..........................................................................Pulley
D191 ......................................................................V-Belt (2)
F196 ............................................................Screw, 5/16” (4)
F119 ......................................................Nut, hex 5/16” (10)
F074 ..........................................................Washer, Flat (20)
F075 ....................................................Washer, Flat 5/16 (6)
16995 .......................................................... Screw, 5/16 (3)

Belt guard to Frame: C042 (qty 3)................................................................Knobs
C041 (qty 3) ..........................................................Insert nut

Handle to Frame: F104 (qty 4) ..................................................Screw, Hex Hd 
F074 (qty 4) ......................................................Washer, Flat 
F119 (qty 4) ..................................................Nut, hex 5/16” 

Manual Information: D21684 ......................................................Manual, General
.... English/Spanish

15107 ..........................................................Manual, Engine

+     For replacement pump, use PK16951


